
121104503-00-01    Revision 01

Spare parts list

RVS 20000 
Separator



3

4

2

1

Pos. Spare parts list - page Notes
1 1 121104503-04-05 RVS 20000 Bottom
1 2 121104503-06-07 RVS 20000 Rotor
1 3 121104503-08-09 RVS 20000 Top
1 4 121104503-10-11 RVS 20000 Motor

121104503-02-03    Revision 01121104503-02-03    Revision 01

3

4

2

1

Pos. Spare parts list - page Notes
1 1 121104503-04-05 RVS 20000 Bottom
1 2 121104503-06-07 RVS 20000 Rotor
1 3 121104503-08-09 RVS 20000 Top
1 4 121104503-10-11 RVS 20000 Motor

121104503-02-03    Revision 01121104503-02-03    Revision 01



4926

25
30

31

32
25

29

27

28

26

4925

52
51
50

3

7
8

9

10

1 37

45

4647

12

15

17

18
19

16
18
20

14
4
6
5

2324

22

29

32
21

30
31

2

41
12
36

4
40

4
6
35

48

38
42
43
4433

39
34

4
4
6

20
40

13
12
11

Pos. Pieces Part no. Notes
1 1   121104173
2 1   100323436
3 2   100401105
4 64   100331007 Washer M12 DIN 125 A
5 4   100304033 Set screw M12x35 DIN 933 
6 32   100316005 Lock nut M12 DIN 985-6
7 4   121104474
8 2   121104475
9 2   100413183
10 8   100316002 M6 DIN 985-6
11 4   100316006 Lock nut M16 DIN 985-6
12 18   100331012 Washer 5/8"
13 4   100306059 M16x70 DIN931
14 1   100323437
15 1   121104263
16 4   121104309
17 4   100306148 M10x140 DIN 931
18 8   100331006 Washer M10 DIN 125 A
19 4   100316004 M10 DIN 985-6
20 15   100302028 M12x60 DIN931
21 1     121104886
22 3     121104856
23 12     100321047 M6x20 DIN 7991
24 12     100316002 M6 DIN 985-6
25 1     121104891
26 1     121104861
27 4     100321047 M6x20 DIN 7991
28 4     100316002 M6 DIN 985-6
29 17   100306015 M8x20 DIN 933 
30 12   100308034 M8x45 DIN 933 
31 12   100315012 Nut M8 DIN 934
32 17   100331096
33 2   121104488 Between piece short
34 6   121104486 Bracket 1 to lock
35 4   121104425 Hinged to top
36 4   121104404 Shaft til top
37 1   121104373
38 2   121104484 Bracket 2 to lock
39 6   121104490 Between piece long
40 14   100306044 Set screw M12x40 DIN 933 
41 8   100333004 Split pin Ø5x30 mm
42 4   100323430 Eye bolt M12x80 DIN 444 A 4,6
43 4   100331101 Washer M12 BN 737
44 8   100315016 Nut M12 DIN 934
45 1   100306057 Set screw M16x50 DIN 933 
46 2   100304044 Set screw M16x30 DIN 933 
47 2   100315020 Nut M16 DIN 934
48 2   121005038
49 2   121104621
50 2   121104640 Spacer 0,63 mm for RVS 20000
51 2   121104641 Spacer 1,0 mm for RVS 20000
52 2   121104642 Spacer 1,25 mm for RVS 20000

121104503-04-05    Revision 01121104503-04-05    Revision 01

4926

25
30

31

32
25

29

27

28

26

4925

52
51
50

3

7
8

9

10

1 37

45

4647

12

15

17

18
19

16
18
20

14
4
6
5

2324

22

29

32
21

30
31

2

41
12
36

4
40

4
6
35

48

38
42
43
4433

39
34

4
4
6

20
40

13
12
11

Pos. Pieces Part no. Notes
1 1   121104173
2 1   100323436
3 2   100401105
4 64   100331007 Washer M12 DIN 125 A
5 4   100304033 Set screw M12x35 DIN 933 
6 32   100316005 Lock nut M12 DIN 985-6
7 4   121104474
8 2   121104475
9 2   100413183
10 8   100316002 M6 DIN 985-6
11 4   100316006 Lock nut M16 DIN 985-6
12 18   100331012 Washer 5/8"
13 4   100306059 M16x70 DIN931
14 1   100323437
15 1   121104263
16 4   121104309
17 4   100306148 M10x140 DIN 931
18 8   100331006 Washer M10 DIN 125 A
19 4   100316004 M10 DIN 985-6
20 15   100302028 M12x60 DIN931
21 1     121104886
22 3     121104856
23 12     100321047 M6x20 DIN 7991
24 12     100316002 M6 DIN 985-6
25 1     121104891
26 1     121104861
27 4     100321047 M6x20 DIN 7991
28 4     100316002 M6 DIN 985-6
29 17   100306015 M8x20 DIN 933 
30 12   100308034 M8x45 DIN 933 
31 12   100315012 Nut M8 DIN 934
32 17   100331096
33 2   121104488 Between piece short
34 6   121104486 Bracket 1 to lock
35 4   121104425 Hinged to top
36 4   121104404 Shaft til top
37 1   121104373
38 2   121104484 Bracket 2 to lock
39 6   121104490 Between piece long
40 14   100306044 Set screw M12x40 DIN 933 
41 8   100333004 Split pin Ø5x30 mm
42 4   100323430 Eye bolt M12x80 DIN 444 A 4,6
43 4   100331101 Washer M12 BN 737
44 8   100315016 Nut M12 DIN 934
45 1   100306057 Set screw M16x50 DIN 933 
46 2   100304044 Set screw M16x30 DIN 933 
47 2   100315020 Nut M16 DIN 934
48 2   121005038
49 2   121104621
50 2   121104640 Spacer 0,63 mm for RVS 20000
51 2   121104641 Spacer 1,0 mm for RVS 20000
52 2   121104642 Spacer 1,25 mm for RVS 20000

121104503-04-05    Revision 01121104503-04-05    Revision 01



  3 

  6 

11

12

7

6

6
7

2

133

8

10

9

5

4

1

17
19

16

14
15

18

NA

NA

NA

20

Service Kit

Pos. Pieces Part no. Notes
1 1     121104924
2 7     121104633
3 5     121104945 Hub for 60mm shaft
4 5     121104253
5 35     121104961
6 14     121104973
7 14     121104980
8 35     121104959
9 35     121104950

10 35     100306157 M10x70 DIN 931
11 182     100316098 Flange nut without teeth M8 DIN6923 elgv
12 182     100308049 M8x25 DIN 933 10,9
13 5     100405043 Key  A18x11x80 DIN 6885
14 14   121104273
15 42   100323380 M8x20 DIN 6921
16 42   100316098 Flange nut without teeth M8 DIN6923 elgv
17 14   121104563
18 42   100323380 M8x20 DIN 6921
19 42   100316098 Flange nut without teeth M8 DIN6923 elgv
20 1 121104246 Service kit for rubber paddles RVS 20000

121104503-06-07    Revision 02121104503-06-07    Revision 02

  3 

  6 

11

12

7

6

6
7

2

133

8

10

9

5

4

1

17
19

16

14
15

18

NA

NA

NA

20

Service Kit

Pos. Pieces Part no. Notes
1 1     121104924
2 7     121104633
3 5     121104945 Hub for 60mm shaft
4 5     121104253
5 35     121104961
6 14     121104973
7 14     121104980
8 35     121104959
9 35     121104950

10 35     100306157 M10x70 DIN 931
11 182     100316098 Flange nut without teeth M8 DIN6923 elgv
12 182     100308049 M8x25 DIN 933 10,9
13 5     100405043 Key  A18x11x80 DIN 6885
14 14   121104273
15 42   100323380 M8x20 DIN 6921
16 42   100316098 Flange nut without teeth M8 DIN6923 elgv
17 14   121104563
18 42   100323380 M8x20 DIN 6921
19 42   100316098 Flange nut without teeth M8 DIN6923 elgv
20 1 121104246 Service kit for rubber paddles RVS 20000

121104503-06-07    Revision 02121104503-06-07    Revision 02



Ø3

Ø6

11
11
10

9
8

5

3

2
8

6

78

18

19

1
4

12

Pos. Pieces Part no. Notes
1 1     121104203
2 4     121104495
3 8     121104493 Lock til cover
4 1     121104437 Packing to cover
5 8     100311032 Carriage bolt M10x35 DIN 603
6 8     100414039 Star handle 1512-50 M10
7 8     100306036 Set Screw M10x60 DIN 931
8 24     100331006 Washer M10 DIN 125 A
9 8     100316004 M10 DIN 985-6
10 16   100308056 Flange set screw M12x50 DIN 6921 elgv
11 32   100315016 Nut M12 DIN 934
12 1   100203128 Sealing. Order 6 meter
13 4   131081423
14 1   121109322 Piktogram nr24 dim. 60x116
15 1   121109324
16 1   121165449
17 2   121104313
18 1 121104153
19 1 121104163

121104503-08-09    Revision 01121104503-08-09    Revision 01

Ø3

Ø6

11
11
10

9
8

5

3

2
8

6

78

18

19

1
4

12

Pos. Pieces Part no. Notes
1 1     121104203
2 4     121104495
3 8     121104493 Lock til cover
4 1     121104437 Packing to cover
5 8     100311032 Carriage bolt M10x35 DIN 603
6 8     100414039 Star handle 1512-50 M10
7 8     100306036 Set Screw M10x60 DIN 931
8 24     100331006 Washer M10 DIN 125 A
9 8     100316004 M10 DIN 985-6
10 16   100308056 Flange set screw M12x50 DIN 6921 elgv
11 32   100315016 Nut M12 DIN 934
12 1   100203128 Sealing. Order 6 meter
13 4   131081423
14 1   121109322 Piktogram nr24 dim. 60x116
15 1   121109324
16 1   121165449
17 2   121104313
18 1 121104153
19 1 121104163

121104503-08-09    Revision 01121104503-08-09    Revision 01



9

5

1

10

12

11

6

8

7

2

4

3

Pos. Pieces Part no. Notes
1 1   100505195 Gearmotor SK9042.1AZSH-112MH/4 4kW 3x400/690V 50Hz
2 1   121104293
3 7   100308051 M12x35 DIN 933 
4 7   100331094 Washer M12 DIN 125-A
5 1   100505196 Gearmotor SK9042.1AZSH-112MH 4 CUS 3,7kW 3x230/460 60Hz
6 1   121104293
7 7   100308051 M12x35 DIN 933 
8 7   100331094 Washer M12 DIN 125-A
9 1   100505197 Gearmotor SK9042.1AZSH-112MH/4 CUS 3,7kW 3x332/575 60Hz
10 1   121104293
11 7   100308051 M12x35 DIN 933 
12 7   100331094 Washer M12 DIN 125-A

121104503-10-11    Revision 01121104503-10-11    Revision 01

9

5

1

10

12

11

6

8

7

2

4

3

Pos. Pieces Part no. Notes
1 1   100505195 Gearmotor SK9042.1AZSH-112MH/4 4kW 3x400/690V 50Hz
2 1   121104293
3 7   100308051 M12x35 DIN 933 
4 7   100331094 Washer M12 DIN 125-A
5 1   100505196 Gearmotor SK9042.1AZSH-112MH 4 CUS 3,7kW 3x230/460 60Hz
6 1   121104293
7 7   100308051 M12x35 DIN 933 
8 7   100331094 Washer M12 DIN 125-A
9 1   100505197 Gearmotor SK9042.1AZSH-112MH/4 CUS 3,7kW 3x332/575 60Hz
10 1   121104293
11 7   100308051 M12x35 DIN 933 
12 7   100331094 Washer M12 DIN 125-A

121104503-10-11    Revision 01121104503-10-11    Revision 01



Kongskilde Industries A/S
Skælskørvej 64
DK - 4180 Sorø
Tel. +45 72 17 60 00 
mail@kongskilde-industries.com
www.kongskilde-industries.com

121 104 503	 You can always find the latest version of the manuals at	 12.04.2021
www.kongskilde-industries.com


